
1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 1 6 

X Assembly
PART NUMBERQTYITEM

M3 x 25 Cap Head BZP285
M3 Nut Full BZP.ipt666
M3 Washer BZP927
M5 Nut Full BZP138
M5 x 6 Grub Screw19
M5 Washer BZP1611
M5 x 20 Cap Head BZP812
608ZZ Bearing414
8Ø 500mm Plain416
M8 Nut Full BZP1020
M8 Washer BZP423
301 3150 599 34 M3 Spacer 15mm427
008 7150 114 42 8Ø Slide Bearing1229
M3 x 12 Cap Head BZP2930
Rod Plate242
Slide Adjuster443
Idle Bearing Mount344
Clamp Plate845
20T Pulley246
20T Flange447
M8 x 70 Hexagon Set BZP248
Motor Mount149
1-4 Motor Plate150
M8 Driven151
Motor Spacer1252
FL57STH56-3008B153
Idle Bearing Mount inc Opto Flag154
M3 x 30 Cap Head BZP455
M5 x 30 Cap Head BZP456
M3 x 6 Cap Head BZP157
Base158
End Plate L159
End Plate R160
Back161
Belt Clamp Retained Nut262
Belt Clamp263
M3 x 20 Cap Head BZP764
X Opto Flag-1165
X Opto Flag-2166
Opto Switch Bracket R167
Opto Switch Bracket L168
M3 x 6 Grub Screw183



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 2 6 

60

58

30

6

59

Step 1 6

30

59 60 61

58

x 15

x 14

Do not overtighten the 
bolts as this will crack the 
acrylic.

61

The laser cut parts have a 
small tapper on all cut 
edges, this makes it easier
to insert the captive nuts 
from the top face as shown
on the laser cut parts 
layout drawing

Step 2

x 8

29

29
Before fitting the slide bearings 
ensure the small tab on the internal 
diameter has been removed

Step 3
Step 4

65

66

Glue parts together

Cover the end of the 
opto flag with an IR 
blocking material such 
as a small bit from an 
old credit card

64 7

7

64

x 1

x 1

Step 1

Step 2

Step 3



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 3 6 

Step 5

x 8
x 8

x 16

44 45

44

45

5

6

7

5

6

7

x 2

Ensure the larger diameter in 
the bearing plate is facing up

Make 2 off idler bearing 
supports

Step 6
48

14

20
20

23
47

46
47

2320

20

48

20

23

14

46

47

x 1

x 1
x 4

x 2

x 2
Make 2 off 

16

20

14

x 1

x 1

14

20

Step 7

Do not tighten the lower 
bearing at this step

Step 8
49

45

44

55

5

7

6

55

5

7

6

4544

49

x 4

x 4

x 8

x 12

x 2

No washer under M3 x 25 bolt 
head

Step 6

Step 5

Step 5



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 4 6 

Step 9

x 8

x 8

x 16x 2

5

6

7

5

754

45

6

4554

Cover the end of the 
opto flag with an IR 
blocking material such 
as a small bit from an 
old credit card

Step 9

Step 8

Step 6

51

14

20

Step 10
x 1

x 1

x 1

14

51

20

Note: Item 51 is
acetal & white 
in colour

Do not tighten the lower 
bearing at this step

Step 11 42

43

29

30

7

5 27
30

742

43

29

27

7

6

30

x 2

Make 2 off 

Do not tighten 
slide bolts at 
this step

Step 12

Step 4

16

16

x 4

Ensure all 4 bars run absolutely 
freely. If a bar does not run 
freely test each bearing
individually and clean the acrylic
hole if required. If the bar does 
not run freely when in both 
bearings check the carriage is 
square and adjust as required

Push fit onto 
the bolt head



A 

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 5 6 

A

Step 13

68

678 9

6

7

64

6

8

7

9

64

6768

x 2 x 2

x 1

x 2

x 1

Make 3 off 

Fit your chosen 
opto switch here

Step 14

Step 4

Step 13

Step 11

Step 11

34.5 423

Slide the rod plates onto the 
steel rods to approximately the 
dimensions shown. Ensure the 
X carriage runs freely

32.5

Step 15
Step 14

Step 10

Step 7

Line up the rod ends 
with the end face of 
the clamp/ bearing 
plates on the motor 
end. Then clamp rods 
keeping the clamp 
plates level

Loosely clamp the 
idle bearing end



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Designed by Checked by Approved by - date Date

Edition Sheet

/

X Assembly

 

Ian Adkins    22/05/2008

 6 6 

Step 16

50

6
7 57

83

50

7

57 83

6x 1

x 1 x 1

x 2

Do not clamp tight onto the 
motor shaft as the motor 
shaft will need cutting to 
length and a flat filing 

To ease assembly a 2mm
Ø hole can be drilled to 
allow the allen key better 
access

Step 17

56

8

52

x 4

x 4

x 12

56

52

8

Step 15

Test fit the motor assembly from step 16 and cut the 
motor shaft to the required length. File a small flat on the 
motor shaft where the grub screw engages.Step 16

53

x 1

53

That completes the X axis 
assembly, set aside for later


